THE ASSAM

ROYAL GLOBAL UNIVERSITY

GUWAHATI

CRITERION 6

! GOVERNANCE, LEADERSHIP
\ and MANAGEMENT

METRIC NO.
6.4.1

Renewable Sources of Energy

AN
LA
b\ '\

NN,
NN
\
\

The Assam Royal Global University
Guwahati - 35



Content

1. Biogas Plant

2. Rainwater Harvesting

3. Sewage Treatment Plant
4. Solar Plant

5. Vermicompost




Bio Gas Plant

Srar i8

to]

Guwahati Assam India

4P6F+R32, AHOM GAON, Guwahati, Assam
781035, India

Lat: 26.11 | Long: 91.72
30/06/2023 2:52 pm, IST
Fri, 30 Jun

Page 1 of 67



amazo n.l n Tax Invoice/Bill of Supply/Cash Memo
o

_——" (Original for Recipient)

)

Sold By : Billing Address :
Medpro International Dr Hirak Ranjan Das
"RZE 40, New Roshanpura Najfgarh IIC, Royal Global University, Betkuchi
[...]
i 8. .Particulars of Approving Authority
%  [signature
; If
| ﬁ
[-: :
' #:‘ . Name _
| ! e ) Designation : e : _
| IQ; Jurisdictional Office: , : '
1 : '_ 9. Date of issue ofCerﬁﬁeate 20!09»'2017 3 -
| Note  The reg:stratmn cemﬁcate is requu'ed to bc%rormnantly dlsplayed atall places of business in the State

tﬂiiiqn_'..C:e_:t"lﬂcate issued based on the deemed approval of the application for

Page 24 of 67



;|
i |
1
|
|
|

{! I
i

-~ [invoice No: WET/673/22-23

Waterland Environmental Technologies

B-1/32, Brahmapur, Northern Park, Kolkata - 700070
Tel: +918584049973
E mail: waterland.kolkata®@gmail.com

S

T

GSTIN: 19BFLPP7121L1ZW, PAN: BFLPP7121L

e : 4 - Transport Mode: By Road
* |invoice Date: 21/10/2022 Vehicle Number: WB23 F 1076
Reverse Charge (Y/N): _ i y N Date of Supply; 21,10.22,
State: West Bengal
Name: GYAN SAGAR FOUNDATION
{Address: Betkuchi, NH 37, Guwahati, opp. Tirupati Balaji Temple, Assam 781035 Address: Betkuchi, NH 37, Guwahati, opp. Tirupati
2 Balaji Temple, Assam 781035
GSTIN: oo GSTIN:
State: Assam |Code 18|State: Assam Code 18
1 S.T.P-150KLD 8421 1| 1800000 1620000] 1620000 18 291600 1911600
: 90%
2 BAG FILTER HOUSING § ]
; #4211Nos. | 2| 35000] 70000 70000 18 12600 82600
SIZE - 7'X32
MOC=TUpve =
//
5% /
o _ 3l | 4bs0001 0| 1690000 0 304200f 1994200
— : 1690000
Total:Invoice oL T ﬁota Amount before Tax
4 otal Invoice amo ke -
JAdd: 1GST 304200
Total Tax Amount 304200
: : Round Off
; B ; . 1994200
Rupees Nineteen Lac Ninéty Four Thousand Two Hundred Only. Total Amount after Tax
TonTB T GST on Reverse Charge J
A R T PO T b T fi) w o
- |Bank Name: State Bank Of India
Bank A/C: 35359594508
|Bank IFSC: SBINOOO1722 .
- |Terms & conditions: As per work order dated 18.07.22.
Common Seal

B

N =

Page 25 of 67



M. : +91 85840 49973

Date.cg.l

-. '_"\f__fj“NMENTAlH Technologies

: -nj' Water & Waste Water Treatment Plants)
rahm ur Northern Park, Bansdroni, Kolkata-700 070

1o, 22

sneeveansfles

—_—

----------------

QUANTITY ;

02 f24.

f 02 fes.

, GUWAHATI

—

—_—

|, opp. Tirupati

je 18

5 Total
punt |

91600 1911600

14200 1994200

Bank Name: State Bank Of India
Bank A/C: 35359594508

|Bank IFSC: SBINO0O1722
Terms & conditions: As per work order dated 18.07.22.

no!ogles

: X 1690000

0
. L | 304200
Total Tax An:ount '___ 304200

Round Off

Rupees Nineteen Lac Ninety Four Thcusand Two Hundred Only. Total Amount after Tax: 1994200

«__-.,1];@5)&1!; i e A SN l‘-ﬂm:_l{evgrse Charge 0

Page 26 of 67



&<

[Ze
ATERIANd  Epyyj

(A Manufacture,
B1/32, Brahmapyr, r:{:.:'

M. : +91 85840

MKy 0l Rlodas
08t Ralefi -

e =
© . samsasiua

: rSl No

]

CHALLAN

ater & Waste Water Treatm
hern Park, Bansdroni, K
49973

RONMENTAl Tec

hinologies
ent Plants)
olkata-700 079

—
QUANTITY

ol

Recezysfs Signature

oIg#chnologies

o/ (sd — |

Round Oft

Total Tax An:ount

Total Amount after Tax

"mount

L. e Bank Details

Bank Name: State Bank Of India
Bank A/C: 35359594503

Bank IFSC: SBINO001722

Terms & conditions: As per work order dated 18.07.22,

Page 27 of 67



k, Bansdron, Ka e, )
840 4997 oni, Kolkata-700 g7¢

........
----------------------------

A Cluwaloli- F6103

QUANTITY 5 b

of K. i oo

GUWARATT

HATI

—
e ]
opp. Tirupati

Total
Jnt I
o M/ 600| 1911600
600
("
02 Sl2 i
7 f 3wy
chnologies = Emm—
1690000
0
Add: IGST 04200
Total Tax An:ount 304200
Round Off
Rupees Nineteen Lac Ninety Four Thousand Two Hundred Only. Total Amount after Tax: 1994200
LB L o BankDeLails ik Sl A G lf].ﬁf [G3T on Reverse Charge 0
Bank Name; State Bank Of India

Bank A/C: 35359594508

Bank IFSC: SBIN0O001722
Terms & conditions: As per work order dated 18.07.22,

Ao
o s

Page 28 of 67



18th July'2022

M/s. Waterland Environmental Technologies
B1/32, Brahmapur, Northern Park,
Kolkata,-700070

GST No.: 19BFLPP712111zw

Email: waterland.kolkata@gmail.com

Sub : Letter of Award (LOA) for the work “ Supply, installation, testing and Comn;issioning
of Sewage Treatment Plant (S.T.P.) of 150 KLD (MBBR Technology)” at Royal Global
University, Near New Hostel Block, Betkuchi, Guwahati, Assam.

Ref : Your quotation against above work of dated 13.05.2022.
Kind Attn : Mr. Prateek Gupta (Mob. 85840 49973)
Dear Sir,

With reference to the discussions held with you, we are pleased to place the work order
for “Design, preparation and approval of drawings, supply, installation, testing and
commissioning of STP including mechanical and electrical work as per the details given in
the detailed scope of work” for our above said project.

S,.No Description Amount
Design, _preparation and approval of drawings, supply of electro-

4 [mechanical equipments of sewage treatment plant of 150 KLD with| 17,00,000.0
tertiary treatment system

Installation and commissioning of sewage treatment plant of 150

2 1,00,000.0

KLD with tertiary treatment system
Grand Total 18,00,000.0

(Rupees Eighteen Lacs Only)

Note : GST shall be paid extra as applicable.

foy E1° e
- an s
Page 1 of 7
Page 29 of 67




1. Scope of Work :
> Design, preparation and approval of drawings, supply, installation, testing,

and commissioning of all required electro-mechanical equipments of
sewage treatment plant of 150 KLD with tertiary treatment system including
mechanical and electrical work as required for successfully completion of work.

» Operation training to GSF team for smooth working of STP Plant.

> 2 years free maintenance.

> Contractor shall provide GA and detailed sectionl/elevation drawing of civil
work. All civil work shall be execute by the GSF.

2. Rates : The rates are inclusive of all the Material, labour, equipments, technical manpower,

tools, tackles, unloading and transportation to site, cost of suitable storage facilities, equipment

' / materials mobilization, and demobilization of equipments, all taxes , and Contractors
overheads and profits etc. GST shall be paid extra as applicable.

o/

3. Contract Value: The contract value of this work order is based on the schedule of quantities
and finally accepted rates. Any extra items should be got approved before execution. The final
value of the contract shall be calculated and paid based upon the actual work executed
and as certified by GSF's authorized personnel.

4. Completion Date : All work must be completed till 20" August 2022., strictly as per work
order stipulations.

5. You shall deploy adequate nos. of skilled workers as per the completion target.

6. Rates : The rates are inclusive of all the Material, labour, equipments, technical manpower,
tools, tackles, unloading and transportation to site, cost of suitable storage facilities, equipment
/| materials mobilization, and demobilization of equipments, all taxes , and Contractors

® overheads and profits etc. GST shall be paid extra as applicable. -
J

7. Payments:

\/ # 30% advance along with work order

# 30% against proforma invoice and prior to dispatch the complete material

4 30% after installation of the plant
missioning and successfully completion of work ¥

dll be release after successfully completion of Defects Liability Period /

ars (This 5% payment shall be release in two stage i.e. 2.5% after
r completion of 2 (two) year of DLP / Maintenance period.

aintenance Period : 2 (two) Years from the date of successfully
f work. Complete guaranty, warranty and maintenance shall be
cost in this period.

Page 2 of 7

Page 30 of 67



9. Escalations: No Escalations due to any increase in labour, material cost, etc, or on any other
accounts shall be admissible or paid to the Contractor for this work.

10. _Safety : It is totally Contractor's responsibility to ensure and implement all safety measures

so as to avoid any accident / injury to their workers and thus indemnity the employer against
any responsibility whatsoever.

11. Law and Jurisdiction :. In case of any litigations under this Contractr, the courts of law in
the state of Assam only shall have the jurisdiction..

Technical Specifications :
«;/  Design Basis:

_ * Nature of sewage : Raw Sewage
* Quantity of sewage : 150 KLD
* Operating Hrs for STP : 18
® Mode of disposal of treated water: Reuse for landscaping & toilet flushing etc.
S. No Major Parameters Inlet to STP Outlet of Tertiary
Treatment '
1 pH 6.5-85 7.0-8.0
2. COD, mg/l 350-450 <50
3 3. | BOD, 5 days @ 20 deg. C, mg/l 150-250 <10
s Suspended solids, mg/l 400 <50
5 Oil & grease 50 <10

®

Note: All parameters as mentioned above shall meet the norms of pollution control board.

> STP shall be compact type, smell free and shall consume low power.
> Biological treatment (chemical free treatment) of wastewater followed by tertiary
treatment, _
> Contractor provide bar in built in collection cum equalization tank. The air will be
- provided to enhance the bacterial growth,
i R The Biological treatment shall be in the presence of MBBR media and aeration

aeration system with fine bubble non-clog diffusers is proposed for Ithe
oxidation of sewage/Sludge in the conventional surface acration from
lintenance & energy conservation point of view.

Page 3 of 7

Page 31 of 67



» The settlin
s e fr;:l;: treatme.nt sewage shall be in the presence of settling media.
N ﬂfm .se.ttlmg-tank will be taken to the chlorine contact tank / filter
. e disinfection of microbes/ bacteria will be done with the help

of Hypo-Chloride dosin, is — i
ol g. The dis — infected water can be taken for tertiary

» The sludge generated will be further dewatered by filter press.

TERTIARY TREATMENT

» In tertiary treatment the dis-infected water will be pumped through MGF&ACEF.

» The outlet of ACF can be used for flushing, gardening, irrigation, & other similar
uses.

Scope of supply:

The following electro-mechanical equipment shall be under contractor’s scope:

< Table I : Technical data sheet for equipment
S.NO. Detail of Unit Description / Value
Equipment '
A. )
1 Bar Screen Nos. 02(one coarse & one fine)
Frame size 400 mm x 400mm
Type Manually operated with lifting
arrangements.
MOC SS 304
Clear spacing MM 10-20(fine & coarse)
2. Raw sewage Nos 02 (1W+1S)
transfer pump
¢ Make Wilo/Kirloskar
R Type Submersible/Monobloc
~ Capacity M3/hr 75
Head Meter 6
e MOC of casing CI
- MOC Impeller ClI
Solid Handling Up to 38mm
3. Root Air Blower Nos 02(1W +18) b
Type Twin lode, positive
displacement e |
Capacity M3/hr 150
Make Everest/Airvak
Operating Pressure Kg/cm2 pas " e
Page 4 of 7

Page 32 of 67



Operating speed

Motor R}};PM ;4570,
Diffusers Lot 01
Type Fine bubble non-clog / coarse
bubble non clog type

Make Welcome/Proflex
Dia. mm 150
Air Bubble Size MM 4-5

5. MBBR Media Lot 01 ,
Make Welcome/MRA
MOC PVC
Dia & Height MM 18 x 25

6. Tube Settler Media Lot 01 &

: Make Cooldek/Welcome/Equivalent

MOC PVC
Height MM 750&1.1 mm thickness

v 5 Sludge Transfer Nos. 02(1W + 18S)

| pump '

Make Wilo/Kirloskar
Type Monobloc
Capacity M3/hr 5
Head M 12
MOC Casing CI
MOC Impeller €l
Motor kW 0.75

8. Chlorine Dosing Nos. 01
Pump
Make : Edose/Idose
Capacity LPH 6
MOC PVC
Tank Litres 100

9, MCC Panel Nos. 01
Make L&T / Schneider
Type Compartmental
Feeder Nos. As per requirement
Cables and Trays Lot 1

10. Instruments
Pressure Gauge Nos, 10
Float Switch Nos. 03

Page 5 of 7

Page 33 of 67




Piping
Interconnecti ‘
Bioine = MS/CPVC
Subm: o] -
STEEC PiDitg CPVC / UPVC, Maks -
: Astral
Filters frontal pipin
Butterfly Valvesp - 1(\:/118’ ke lad
Ball valves B
Make L
B - - - Zoloto/ Kitz
B. | Tertiary Filtration System
1. Filter Feed Pump | Nos. 02(1W + 1S ) —1
Make Wilo/Kirloskar
Type Centrifugal
» Capacity M3/hr 75
¢, ' Head M 25-30
MOC Casing CI A
MOC Impeller ClI
2: Dual Media Filter | No. 01
Make Tata Steel / Equiv
MOC FRP
Diameter Inch 30
HOS Inch 72
Capacity/Flow M3/hr 75
Working Pressure Kg/cm2 2.5-3.0
Filter Media Pebbles, Sand & Anthracite
3. Activated Carbon | No. - 01
Filter
. Make Tata Steel / Equiv
%:: MOC - FRP
Diameter Inch 30
[ HOS Inch 72 -
Capacity/ Flow M3/hr 1.5
Working Pressure Kg/em2 2.5-3.0
Type of Media Pebbles & GAC av - 900
mg/mg) .

Page 6 of 7

Page 34 of 67




S

TABLE - 11

e Vi 1 §

S.No. | DESCRIPTION

. 01 ther it.eII}S =~ Packing material, Ny S?ETITY
= ‘éi;lltss painting material, Test ki et .
. emicals during the m f
the plant &0 01 Lot
SECTION - IV: Details of Units (RCC) Client’s Scope
SL NO | ITEM Nos - Type Total Volume of
tank
1 Collection Tank 1 RCC AS PER DESIGN
2 FAB 2 RCC AS PER DESIGN
3 Tube Settler 1 RCC AS PER DESIGN
4 Filter Feed tank 1 RCC AS PER DESIGN
5 Sludge holding tank 1 RCC AS PER DESIGN
6 Plant Room 1 RCC AS PER DESIGN
! Foundation for lot PCC AS PE_R DESIGN
Equipment’s
Note:

1. The sizes of treatment units may be changed as per topography, site conditions
and as directed, instructed by the project in charge of the GSF.

Page 35 of 67



Solar Plant

To, = .

m/)s Syan SeGar Foun doryon

letkhuct, ¢ 85
Sub:- Submission of work completion report (Form A5) aloné with necessary agreement regarding
commissioning of Roof Top Solar Plant

Ref:- APDCL!CGM(PP&DVNRE-_[23!'2017—18!134 Dtd 10/09/2018

DearSir,

Reference to the subject cited above I would like to inform you that due to non submission of
work completion report (Form A5) as mentioned in the interim modalities of Roof Top Solar Plant
installation along with necessary agreement ( in Non-Judicial Stamp Paper) duly signed, the inspection
and commissioning could not be possible from this end. Therefore the undersigned request you to submit
the same as early as possible and make the necessary payment of the Net Metering Cost if not yet paid (If
already paid kindly submit the receipt along with the completion report) so that we can proceed to provide
the connection. '

Also 1 would like to request you kindly to confirm that the energy meter at the solar generation
plant is as per specification of APDCL. If not, then kindly arrange to purchase the same as per APDCL’s
specification and install the same before inspection by our team.

We are cagerly waiting for your early action in this regard.

Yours Faithfully

j_,) s g’ Aﬂ (ﬁdf
Sub Divisional Engineer
- Garbhanga Electrical Sub Division
APDCL(LAR), Basistha Chariali,Ghy-29
Encl: 1. Work completion report (Form A5) : ‘
2. Format of Agreement

Memo No ) _ 4 Dated:

Copy To: -
1. The CGM (D&S), APDCL (LAR), Bijuli Bhawan, Ghy-01 for favour of information.
2. The GM (GZ), APDCL-(LAR), Six Mile, Ghy-22 for favour of information,
3. The GM, NRE, APDCL, Bijuli Bhawan, Ghy-01 for favour of information.
4. The CEO, GEC-I, APDCL (LAR), Ulubari, Ghy-07 for favour of information.
5.
6. The AGM, T&C Division, APDCL (LAR) for favour of infi on,

The AGM , GED(South), APDCL (LAR), Sixmile, Ghy-22 for f?our of information.

.ﬁf T
' / Sub Divisional Engineer
( ' Garbhanga Electrical Sub Division

APDCL(LAR), Basistha Chariali,Ghy-29

Page 36 of 67



g
w
©
=
i
=
s
T
[
od
T
=
3]
fo
W
x
=
g
7

oo
n
~
-
wn
w0
e
=
2
s

NUTECH SECURITY PRINTERAS CTS 2010

010619 65 ‘| 459

MUTECH SECURITY FRINTERS CT3 2010

tl_lliz'l "WIEIFI a‘l'ﬁ
unJabnntlonnl.bont

%
Bhangagarh, G.S. Road, GUWAHATI (Assam) - 781005 | !
RTGS/NEFT IFS Code ; PUNB0465100 \071% DMMY YYYN
f

: il g q[‘i-]} ¥ i PAYABLE AT ALL BHF.I\IE)HEJ
e, Steg. e, EErEd (3rEm) (B Q/ (Q} \ . T _‘_.‘_ ) n
| = !

PAY. _}ij &cmfar Powm R'-L oo g7 YRE B OR BEARER

w9 RUPEES . j(j’ﬂ?' Nine. "”lw—’*a“a ﬁ) ﬁunéno? S]EAWZ ? 49 600/

@ o ?!k'-[ “rar For GYAN SAGAR FOUNDATION GROUP OF INSTITUTIONS
|NC,N0‘] 4651002100000841 | (et s _
: yan Sagar Foundafion Group of lhstjtutions

B 4651002100000841 _ : Nﬂ_y

Sark o

e dF MR @ R 3 VALID FOR THREL MONTHS ONLY 0

Aulhorised SignatoryAutherised;

HER  Recioved
%%A g W&
"ESLL58™ 78 L02L0O0 7 ef

) 1“0190,7,4

ﬁ] e S a"‘l‘maa & 3 ’ Gﬂm S ( w1 TS UY S PAYABLE AT ALL BHA.‘-’CI'HES
punjabnational bank Bhangagarh, G.S. Road, GUWAHATI (Assam) - 781005 |
= RTGS/NEFT IFS Code : PUNB0465100 DDMMY Y Y Y

Fivsy

PAY .HPM_ .Solae’ J%ww Pﬁ (e - 3T 9R% P OR BEARER
%9 RUPEES Mfz Nive <liouzoud %im huudy

g E N 49,500/,
1

For GYAN SAGAR FOUNDATION GROUP OF INSTITUTIONS
Gyan Sagar Foundation Group of Ifstiutions

T W0 EIGECIn

i Al b F A9 VALID FOR THREE MONTHS ONLY

o RS